1. FRAME & MISCELLANEOUS COVER COMPONENTS TK888




F&i
No. |Note Part No. Description Amt.
Req.
' 81130-771-0002 [7
2 -A [raa
il e [81150- 171-003 ) FRANE SIOF COVER (2) T TR ]
$5-4111015-59 S
3 B SCREW 11/A4=Lh L=1t N
£5-4110815- Trhed .t 117440 L3YE 1
¢ 31154771~ 4 SCREV 11/64-40 Lo 8,5 IEIILT 11764=00 LIRS !
000
-1 00 {113 NACKINE ARM SUPFORT ROD 7-L Uy
s ss-nfi}}{&“?é ::tnlut ARM SUPPORT ROD A LA :
s £1124=7612003. _j;:‘“ 11/64-40 L=5 PA3YT 110840 LnS 1
18=701=000 RUBBER T 1
USHION - -
GPK oun ""6‘77‘-330 SINE FOVER (C) Ao R :
! 31116-771-004 |SIDE COVER (C) P=l Y94unne e € '
31152-771-000 SIDE COVER GASXEY (C) Pl 2400 ]
10 §5-4110915-5P  [SCREW 11/64-40 Le A T-L Y2iynns= CnIty
1 E1119=774-000 FRAME SIOE Eovzk'(cg‘ ;gt?iu: 11/76a-60 L=R,S 7
STt :
. -5P " InNnt = l
B [ssctiniais-se Naey ket bels TWE3IYT 117g6-40 LeiB )
14 311rc=731=000 ot B 1/g6=00 o4 INCBIVT 1174640 L='4 1
15 $1144=771-000 PRAHE SIDE Y2 EUnRNS = »EIc 2VuDL )
18 81153-781=000 LEFT s’ot-cgezsﬂ GASLET (C) YDAy Nkt = CYIRD 2
[E-TOOV[BTT83-781-000 | LEFT SIDE COVER LR o :
? A lg=771=000 SIDE COVER GASKET 1‘37' Y2AUNN - 3
18 $5-411091%-5F SCREW 11/44=40 L» 8,5 A o :
3 A - ) NEFIU" P> 4
,;t,Cm :}:Z} §§‘ coe THREAD TAKE=UP LEVER Q1L 5ilARD ;-;-./ i i o ;
§-Toor 41123 1-662 THREAD TAKE-UP LEVER OIL GUARD A e !
21% SSAU90315-S2 | SCREV 9/ak=40 Las A g )
2=77Y<6A0 | FACE COVER COWPLETE SeAv: V/akak0 Lo9 ¢
zi-1cor 81112-771-0ak | FACE COvER CoMPLETE A o3 !
;z 81149-771-000 GASKET ;:49 ::vv' A }
3 £1151=771-000 FACE PLATE GASKET (R) 1549 n905 8 1
gg ::'::133::‘:: SCREW 11/4b=40 L313 75:5:9'11:165-40 L=18 P
26 YA-T2c070<=30 :s:::; ::62‘-‘0 L=10.5 vnc?:u- 1174L=40 Lw10,5 1
27 $1103+771-000 | TOP COVER AT H
27-100f 21100-771-004 | TOP COVER LR :
3 =2 -
ig 31110=771-8930 TOP COVER GASKET, FRONT y*3=43y nnte 2IN°UD 1
3 81117-771-000 o1l FELT Teo3e 270835 2INF 2
57 81143-771-090 | 0Ly PELT RETAINE peizeyrr 23uind :
;)2 :3;4:110;5-5? SCREW 11/44=40 L8 v;csa;' n,":.-:.o L=18 i !"
f33 08=741-000 T0P COVER POSITION PIN LY 5= AuiN Gvor"
' TA=075C704=R0 RUSBER PLUG :”.. SIS * 2
gf‘ | 31106=781-000 GEAR CASE COVER SIN2442 AN :
;'HO‘ 3.1G8-761-004 GEAR CASE COVER ';:‘:',\,.[..‘..? ?.',1.', 51
’ z 5%1%&;%%;;022 D1SC SPRING 8 s 1
f?7 $5-7111310-55 WINGE SCRFW D= 4,35 Hx 2.4 3535 fwg,35 Ne2.& T
3 SCREW 11/44-4N Lw12,8 INEHIUT A1 /k=k0 L=IT,B | 1
[ Dumasiste | uie oo tars Ll L Kl
o 58 3 n SCREW 11/gk=4 - e Wi
9l [Suinany |k H/gemio Lt T e A
y =3g2-300 %
=z VT g 17031 0=55 | WOt 371 4-78 Froed :
'ts TA-2101002-R0 RUBEER PLIIG 7::?’)) T \
e 3110,=271= ”
45‘. .7355;- :1-000 TOP COVER GASKET, FEAR Y* 8y AN - auAn® Jez 1
| 1 . 771=000 ARIT Q1L SHIELD - 2 v
! e ;;;;:;‘3320359 SCREV 11/44=40 L=7 ?ut&ip'-?17,L-L0 La7 ;
f“'f"";'i-‘53356%:§g ::;:g.sztzcmeven SHAFT GUINE | 3304 Lnreyes vor¢ 1
: ;; SLLA =77 Ine00 SIDE COVER (A) GASKET ;:EJV9I'»n-- A N*UeY By
I 21114=771-000 SIDE COVER (A) -
W-1ce:| Bi214-771-06A | S102 t e A :
[ 5 $5-4110915-52 cb‘ SRR, B8 Ik Y2eannte 3
5 1 TR P TaBh SCREV 11/44-40 L 8, ALEY -
£ Air%?i-;;l-ﬁﬁg s B g oY, ;L{’;;;,;lffkn‘g°;;g's $
53-1C01133115-771-0AA ::g: igz!: AsH, B P-L uoiunnt- B 2% 1
56 $5-4110915-5p SCREW Y € “f“- 8 P-L uoAunNe= B 9% .
55 311292721020 S10E co:gg jA° L= 8.5 IREIILc 11746=40 LeALs P
§5-1¢01151128-711-004 | S10E COVER th T [
! 5: $5-4110915-5p SCREW 11/4b=40 L= 8.5 YIEIENT = A 1
S 81121=741=000 BEO SLIOE - = INESIVS V11744~a0 Le=8. < i
i $5-7110710=5P | SCREW 11/44=40 Le7 SRR s
30 8113¢-741-000 | s€0 s110€ $eaing WEN®. 1Vigd=hD. 107 .
i a3 3;;25.;;:—::: BED SCREW STUD 3*3597 yNTy9a-tY 32 A2 1
1 “171-040-4 | & ATYUrLE2- 2
i L S 1
I §5-7110510-5¢9 SCREY 11/64-40 Ls$ A'y)T 3 en'y Y93- 1
7ab347° 11/864-40 L=5 1

Note

..... For

Urbsn ®hite




2. MAIN SHAFT COMPONENTS




Ref

mt.
No. |WNote Part No. Descriptiun aeq.
1 81404=7461-000 HINGE STUD 1
2 $5-8151150-5p SCREW 15/64-28 L=10,5 1
3 €Q-2520000-00 | OIL wiCK 0.3
" 81409=761-000 OIL WICK HOLCER 1
s $§-7090510-5p SCREW 9/64=40 L= 4,6 2
6 81147=-125-000 OIL WICK SNAP RING 1
7 BP=6000000~00 VINYL TUBE, WHITE D=6 0,1
5 . B1201=771=000 MAIN SHAFTY -
8-1| % |B1201-771-000=A | MAIN SHAFT 1
9 TA=0550604=R0O RUBBER PLUG 1
10 001/ B1901=761-BA0 THREAD TAKE-UP LEVER ASM,, CERAMICS 1
1" B1901=761-0A0 THREAD TAKE-UP LEVER ASM, 1
12 81203=771-000 NEEDLE BAR CRANK 1
13 B1204~761~-000 NEEDLE BAR CRANK CONNECTING ROD 1
14 002| B1905~541=800 NEEDLE BEARING, B 2
15 B1903=552-000 END SCREW LEFT 1
14 B2415-232-000 OlL FELT WASHER 1
17 B1223=771-000 THRUST WASHER, 1
18 $S-8681450=-TP SCREW 9/32-28 L=1¢ 1
19 B1202-771-000 COUNTERWEIGHT 1
20 $5-8660610~Tp SCREW 1/4=40 L=6 1
21 $5-9661230~Cp SCREW 1/4=40 L=12 1
22 $5=7481750~1p SCREW 9/32-28 L=14,5 1
23 B1204=771~000~A |BUSHING, FRONT 1
24 $5-8150710=-5p SCREW 15/64=28 L=7 2
25 B1212-012-000 OIL FELY 1
26 83S41-012-000 oIL wiCk 1
27 B2720=761-000 KNIFE BAR DRIVING CONNECTING ROD 1
28 82722=761-000 XK'U1FE BAR DRIVING ECCENTRIC 1
29 $5-8660810=-Tp SCREW 1/4=40 L=8 2
30 B1208-552-000~A |OIL SEAL ]
3 B1205-771-000~A |MAIN SHAFT BUSHING, INTERMEDIATE 1
32 $5-3151150=-5p SCREW+15/64=-28 L=10,5 1
13 82920-761-0A0 WORM ASM, 1
34 $§-2 10=7 R - = (¥2)
35 CS«1«71218=5SH THRUST COLLAR ASM, D=14,72 W=12 1
26 SS-B866C530-TP SCREW 1/4=40 L= 4,5 (2)
a7 81222-771-0A0 MAIN SHAFT THRUST COLLAR ASM, 1
38 $5-8660530-Tp SCREW 1/4=40 L= 4,5 (4)
39 B1229-771-000 MAIN SHAFT THRUST WASHER (C) 1
40 * |B1206=771-000 MAIN SHAFT BUSHING, REAR -
Lo=1 | » B1256=731-000-4 |MAIN SHAFT BUSHING,REAR 1
L0-2 | * [B1208-572-000-A |01L SEAL 1
40-3 | * |B1253-781-000-A |BEARING RETAINER 1
LO=4 | » $$S=7111120=-5p SCREW 11/64=40 L=10.5 3
10-5 B1257-781-000 “AIS SHAFT BUSHING REAR FELT B 1
a1 $S-8150710=5p SCREW 15/44=28 L=7? 1
&2 83541-012-000 OIL wiCk 1
$3 ©02|81255-721-008 WASHER B 2
44 . B1252~781-0A0 LOOSE PULLEY ASM, D,01/83 -
45 . 81253-781~-000 BEARING RETAINER 0,01/83 -
48 . S5-8151150=-5p SCREW 15/64-28 L=10,5 0.,01/83 -
a7 B1252=781-080_ LOOSE PULLEY ASM, (1)
g RC-300000)1=kP RETAINING RING 30 ()
W9 $§-7090410=-5p SCREW 9/64L=40 L= 3,5 3
50 B1254~781-000 MAIN SHAFT THRUST SEEL 1
51 81227-771-000 GASKEY 1
52 B1220=771-000 THRUST WASHER A 2
<3 81225-771-000 BEARING 1
S4 §5="660510=5p SCREW 1/4=40 L=5.0 1
55 $5-8460512=Tp SCREW 1/4=40 L=S 1
56 B1251=781=000 DRIVING PULLEY 1
$7 902 [B1224=771=00C SCREW (C) 1
58 B1231=771-000 STOP CAM PRESSURE SPRING 1
L9 £1210-232~ STOP-MOTION CAM PIN SLIDE BLOCK 2
60 B1212-232-000 BAKELITE SEGMENT i
81 B1209~232-000 STOP=-MOTION CAM POSITION PIN 1
62 B1208~771-000 STOP MOTION CAM 1
63 81212=7"1-000 STOP MOTION CAM PRESSER PLATE 1
54 §§=-2110220-Tp SCREW 11/64=40 L=8,5 3
Note 201 ... Special order part
002 ..... Selecting part




3. HOOK DRIVING SHAFT COMPONENTS

22 21 23 _ 46

47
48
49
: 50
\_ \g
M .



Amt.
:z" Note Part No. Description Req.
1 81810=771-0A0 BOBBIN CASE ASM, 1
2 81810-761-C00 BOBBIN CASE LATCH LEVER (1
3 81810-761-800 BOBBIN CASE LATCH (1
4 81810=761-F00 LATCH SPRING M
5 81810=741-600 LATCH STOP SCPREW (n
5 81810-741-000 HINGE PIN (1)
5 B1810-771-€00 TENSION SPRING (1
8 81810~761-J00 TENSION SCREW (
9 81810-741-H00 CLAMP SCREW (R
10 81811=771-000 BOBBIN !
11 81808=771-0AC HOOX C ASM, !
12 B1307=771-000 BOBBIN CASE POSITIONING PLATE 1
3 $5-7110510-5p SCREW 11/64-40 L=5 1
14 81805-771-080 NOOK SLEEVE ASM, 1
15 $5-3660412-Tp SCREW 1/4=40 L= 4,0 (6)
16 81812-771-0A0 OIL WICK ASM, 1
17 N$S=6090310-5p NUT  9/64=40 1
18 81806=~771-000 OIL ADJUSTING SCREW 1
19 81804=741-0A0 BUSHING ASM,, FRONT 1
20 £Q-2520000=00 OIL WICK (0,1
21 $5-8150710-5p SCREW 15/64=28 L=7 3
22 81803-751-000 BUSHING, INTERMEDIATE 1
23 |001(B144g=741-CA0 PINION ASM, 1
24 $5=3440410~Tp SCREW 1/4=40 L=p (2)
29 81304=779=0C0 GEAR 2 PINION ASM, 1
26 81304=771-080 GEAR & PINION ASM,, UPPER (1)
27 81305=771-040 GEAR ASH, (1)
28 $5-6440712-Tp SCREW 1/4=40 L=8 (2)
29 81304-771-040 PINION ASM, (1)
30 $S-6460712~Tp SCREW 1/4=40 L=8 (2)
N 81307-771-080 GEAR & PINION ASM,, LOWYER (1)
32 B1307-771~0A0 GEAR ASM, LAPGE (1)
33 55-66460712=-Tp SCREW 1/4=40 L=8 (2)
34 B1308-771-0A0 PINION ASM, (1)
3s $5-6460712=-Tp SCREW 1/4=40 L=8 (2)
36 81314=771-000 WASHER 1
37 81314-7271-000 THRUST WASHER 1
38 81301-7721-000 UPRIGHT SHAFT 1
39 81303-771-000 BUSHING, UPPER 1
40 B131g=771-000 BUSHING, LOWER 1
41 $5-6151220-5p SCREW 15/464=28 L=11,g 2
42 81814=771-000 WASHER 1
%3 81802-771-0A0 BUSHING ASM,, REAR 1
Ll €3-2020000-00 o1L Witk (9.1
4s TA-0850404=-R0 RUBBER PLUG 1
46 835541-581-000 OIL ADJUSTING RUBBER 1
47 83540-581-000 BUSHING 1
48 =~112=0 PRIN 1
L9 83535-581-000 HOOK OIL ADJUSTING SCREW 1
50 83537-581~000 POSITIONING SCREW 1
51 B1811-741-000~A [OIL SUPPLY FELT HOLDER 1
52 SS-4110715-5p SCREW 11/64~40 L=7
53 81812-741-000 OIL SUPPLY FELT 1
S4 81801~761~000 MOOK DRIVING SHAFT 1
55 [002(81810=771=-08A 308B[IN CASE ASM, 1
56 | 002/81814=741-000 SPRING m
Note ) ) (- Selecting part

02 ..... Special order part for synthetic thread




4. PRESSER BAR, WORK CLAMP CARRIER COMPOENTS

e L1




Ref. Amt.
No. Note Part No. Description Req.
1 81509-012-000 PRESSER SPRING REGULATOR 1
2 81501=771-000 PRESSFR BAR 1
3 81507-7461-000 PRESSER SPRING 1
4 B1506=761=000 PRESSER BAR GUIDE BRACKET 1
5 $$=7111310-5p SCREW 11/64-40 L=12.8 2
6 81505-761~0A0 PRESSFR BAR POSITION ARACKET ASM, 1
7 §5-8660810=~TP SCREW 1/4=40 L=8 (n
3 81504=771-000 COLLAR L
9 81515=771=000 SLIDE ROLLER 1
10 81503=771-000 CONNECTING PIN 1
11 81502~771-000-A |BRACKETY 1
12 |001|B81502=771-0A0=A |BRACKET ASM, 1
13 $§-4091520=-5p SCREW 9/44=40 L=1g 1
14 $$-71107210-5p SCREW 11/44=40 (=7 1
15 81513=771=000 WORK CLAMP BRACKET 1
16 $5-2110920=-TP SCREW 11/64=4N L3RS 1
17 $5=7110840-Sp SCREW 11/64=40 L= 7.5 1
18 $5-7110840-SP SCREW 11/64-4n L= 7,8 1
19 82020=771-00A NEEODLE THREAD TRIMMER GUIDE (A) 1
20 82020-771-008 NEEDLE THREAD TRIMIER GUINE (B) L
21 |002(81511=771-080 WORK CLAMP CHECK HOLDER ASH, 1
22 81512-761-000 WORK CLAMP CHECK HOLDER SPRING (1
23 81509=761=000 WORK CLAMP CHECK SPRING (2)
24 81510-771-008 WORK CLAMP CHECK SPRING SET PIN (B) ()
25 50=0790203-5p HINGE SCREW D= 7,94 H= 1.5 1
26 $5-6060210-5p SCREW 3/32-56 L= 1,9 2
27 |002|81552=781-000 WORK CLAMP CHECK 1
28 [003]|81508=771=400 WORK CLAMP CHECK, KNIT GOOD 1
29 |003[81613=771-200~A |WORK CLAMP CARRIER 1
30 315613-771-000~-8 |WORK CLAMP CARRIER 1
3 31407=7463-0A0 BRACKET COVER 1
32 §5-5110810-5p SCREW ,11/64=~40 L=3 2
33 81611=-771=0A0 WORK CLAMP ARM BRACKET ASM, 1
34 $5-6151440=-5P SCREW 15/64=28 L=14 (2)
3s 3146046-763-000 WORKX CLAMP CARRIER BRACKET PITMAN 1
36 S0-0870401=-5pP HINGE SCRFW D= 8,73 H= 4,0 1
37 81609=771-000 WORK CLAMP ARM SLIDE ROD 1
38 31612-743-000 WORK CLAMP CARIER ARACKET GUIDE 1
39 §5-6111010=5p SCREW 11/64L=40 L= 9,5 2
40 31551=781=-000 WORK CLAMP 1
41 81517=741=000 CONNECTING PIN 1
42 $5§=7090220=~5p SCREW 9/44=40 L= R,5 1
43 815§14=771-000 BEARING ARM 1
X3 55-8150710-5p SCREW 15/44=28 L=7 1
4s §5-8150920-SP SCREW 15/44-28 L=11,0 1
46 81405=741=000 LENGTH REGULATING HINGE STUD 1
47 B1608=771=000 LENGTH REGULATING SHAFT GUIDE 1
48 NS-4150310=-5p NUT 15/44-23 1
49 31603=763=0A0 LENGTH REGULATING SCALE ASM, 1
50 D1601-762-VA0 BELL CRANK ASM, 3
51 §5=9151430=-Cp SCREW 15/44=28 La1s,5 (1)
52 82502-232-000 ROLLER 1
53 81602-761-000 BELL CRANK ROLLER STUD 1
1A NS=6150310=~5p (NUT 15/64-28 1

Note <01 ... Special order part

002 ..... The size of the buitonhole varies according to the work clamp
check, so for further details please refer to page 37 21.(2).

©03 ..... Special order part for light weight knit materials. (Please use
the work clamp check and the work clamp carrier together as a pair.)




5. NEEDLE BAR FRAME COMPONENTS




Amt.
';%f_' Note Part No. Description Req.
1 B1414-232-000 NEEDLE BAR CONNECTION SLIOE BLOCK 1
2 B1410=771=000 STUD 1
3 NS=6150310~5p NUT 15/64=~28 1
4 81452=771-000 BUSHING 1
5 $5=3151150=-5pP SCREW 15/64-28 L=10,5 2
6 RO=1482402-00 RUBBER RING 1
7 8B3541-012=00p 0IL W]Ck 1
8 B1411=771=0A0 PRAME ROCK SHAFT CRANK ASM,, FRONT 1
9 81413~771-000 BUSHING, REAR 1
10 01233~555«800 OIL FELY 1
11|« |83538-112=000 NEEDLE COOLER PIPE HOLDER -
12|+ |$$-7110710-5p SCREW 11/64=40 L=7 -
13 B1414=771=0A0 FRAME ROCK SHAFT CRANK ASM_, REAR 1
14 SS=7151210~5p SCREW 15/44=23 L=12 1
15 €Q-2520000-00 oOIL WICK 0.1
16 S0=-0790801=5p MINGE SCREW 0O=7,9, H=8 1
17 N$S=6160520~5P NUT  1/4=24 1
18 B1415~761=000 NEEDLE BAR PITMAN 1
19 B1416=761=000 ROCK SHAFT CONNECTION GUIDE 1
20 SS=6111420-5P SCREW 11/64~40 L=14,0 2
21 $5=8111251=5p SCREW 11/44=40 L=12,0 !
22 NS=6110310=5p NUT 11/64=40 1
23 B1445=761=0A0 NEEDLE DRIVING GEAR ASH, 1
24 C$S=095101C~SH THRUST COLLAR ASM, 0=9,53 w=10 1
26 SS-8150920-SP SCREW 15/64-28 L=11,0 (1
26 $§-8150710-5p SCREW 15/6k=28 L=7 (1)
27 BI1447=741=0A0 KNIFE DRIVING SHAFT ASHM, 1
28 €Q-2020000-00 OIL WICK 0,2)
29 $S-8150920-5P SCREW 15/64-28 L=11,0 1
30 CS=0951018=SH THRUST COLLAR ASM, D=9,53 Wa10 1
31 ss-e1§o7io-sp SCREW 15/64.28 L=7 (2)
32 81403-771-000 NEEOLE BAR FRAME 1
33 $S=7151120=-5p SCREW* 1g5/44=28 L=11 1
34 B1404=771-000 HINGE STUD 1
3s €Q=2520000-00  |[OIL wWICK 0.5
36 81405~771~000 POSITION BRACKET 1
37 $5-5110810-5p SCREW 11/46=40 L=R 2
I8 B1416~=7461=000 | ROCK SHAFT CONNECTION GUIDE 2
39 B1407~741=000 OIL FELT )
40 $5-7090620=5p SCREW 9/4k=40 L= 4,5 2
41 B1402-741=0A0 NEEDLE BAR CONNECTION 1
42 $S-70909810-TP SCREW 9/44=40 L= R,5 (1
L3 B1408=741-000 OJL FELT RETAINER, LOWER 1
n B1401-741-000 NEEDLE BAR ;
Ls B1451-741~000 NEEDLE BAR BOBBIN THREAD GUIDE 1
46 $5-7080510-TP | SCREW 1/8-44 Lak,s 1
47 MOP=5J0B1100 NEEDLE DPXs N11J 1
48 1 01| B1651-771-00A NEEDLE BAR THREAD GUIDE 1
49 | 002\ MC=2005E07~-¢0 NEEDLE 134SES 75 L
Note 001 ... Special order part for synthetic thread

202 ..... Spec:al order part




6. OVEREDGING WIDTH ADJUSTING COMPONENTS




Ref. Amt.
No.|Note Part No. Description Req.
1 B81449-761-000 STITCH WIOTH REGULATING SCRFY 3
2 $5=9201973-Cp SCREW 5/14=18 L=19 1
3 NS=4200520-5p NUT s/14=18 1
4 NS=6200740=-SN NUT 5/46-18 3
S 81423-771-0A0 REPOSITIONING LEVER ASHM, 4
6 $5=611210-5p SCREW 3/16=28 L=1) ()
7 B1479=771-080 TRIPPING ROD ASM, 1
8 B1431-761-000 PIN 1
9 B1430.761-000 ROLLER 1
10 B1453.761.0A0 REGULATING LEVER STOPPER ASM, 1
i B1434~771-000 REGULATING LEVER CONNECTION 3
12 B1433-761-000 REGULATING HINGE PIN 1
13 S0=0790432-5p MINGE SCRFW D= 7,94 W= 4,3 1
14 B1436=761-000 BELL CRANK 1
15 B1439.761.000 ROLLER 1
16 $0-0640471.5p WINGE SCREW D= 6,35 H= 4,7 1
17 NS=6170570-5p NUT 1176440 1
18 $5-8111251-5p SCREW 11/64=4N LEq2,0 1
19 B1443=771-000 BARRED WIDTH INDICATQR 1
20 $$§-7080510=1p SCREW 1/8-44 L=4,5 2
21 B1435=771-000 |REGULATING LEVER 1
22 B1448=761-000 SPRING 1
3 $SS=708nS510~TP SCREW 1/8-44 L=4,5 >
24 B1437-761-000 REGULATING LEVER RRACKET 1
25 $5=7151210-5p SCREW 15/64=28 L=1? 2
26 B1438~761-0A0 REGULATING LEVER SHAFT ASM, 1
27 €Q=2520000-00 oIL wiICK (0,1
28 B1425=771=000 BEARING BRACKET 1
29 N$S=6110310-5P NUT 11764-30 ;
30 $S=8111251=5p SCREW 11/64<40 L=12,0 2
3 B1424~761=000 NEEDLE THROW PEPOSITICNING SHAFT 1
32 $5=7150940-5P SCREW 15/64-28 L=9 2
33 B1421=761-0A0 BEARING BRACKFT ASHM, 2
34 €Q=2520000-00 0L wicCk (0,12
38 81420=771=000 REPOSITIONING LIVFR LINK 1
36 B1418=761=0A0 CONNECTING FORKED LINK PIN ASM, 1
37 €Q=2520000~00 o1L wiIcCk (0,1
38 $5=8111251=5p SCREW 11/64=40 L=12.0 2
39 NS=6110310=-5P NUT 11/64=40 2
40 81419=761-0A0 CONNECTING STIID AS't, "
41 €0=2520000-00 o1L wICK (0,4
42 B1426=771=000 SPRING 1
L3 B1422-761=000 SUSPENSION SCPREW 2
L B1417=761=000 CONNECTING FOPKED LINK 1
ks 81427=771-000 SPRING 1
4é NS=615p0310=S5P NUT 15/64=-28 1
“7 B1453=761=0A0 REGULATING LEVER STOPPER ASM, 1
48 B1441=771=000 SEAM WIOTH INDICATOR 1
&9 $S=7080510=Tp SCREW 1/38=44 L=4,5 2




7. NEEDLE THREAD TRIMMER COMPONENTS




F:l%f.' Note Part No. Description E.C. a?qt
1 82001=771~0A0 |NEEDLE THREAD TRIMMER ASM, 1
2 B2001=771-000 |NEEDLE THREAD TRIMMER,LOWER (1
3 82005~761~000 |POSITION PIN (S )
4 820Q2~771~0A0 |NEEDLE THREAD TRIMMER, UPPER N
5 82003-771-000 |NEEDLE THREAD PRESSER SPRING &8
) S0-0400191=-TP |HINGE SCREW D=4 H=1,8 (1)
7 55=7110510-5P |SCREW 11/64~40 L=5 2
8 82008-771~-000 |NEEDLE THREAD TRIMMER SHAFT GUIDE 1
9 $§=T150T40~SP |SCREW 15/64=28 L=7 1
10 82063-781-080 |THREAD TRIMMER HOLDER ASM, 1
11 $$=6660712=TP |SCAEW 1/4~40 L= 7,0 (#3)
12 82051~781-080 |THREAD TRIMMER HOLDER ASM, 1
13 $$=-6660712=-TP |SCREW 1/4=40) L= 7.0 t2)
14 82058~781-000 |[LIMTING PLATE 1
15 $§=7110840~-5P |SCREW 11/64=40 L=7,8 2
16 B2061~781-000 |ORIVING CAM SPRING 1
17 B2062-781~ DRIVING CAM SPRING AXLE T
18 S0-0450401~SP |HINGE SCREW D= 4,5 H= 4 1
19 82059~781-000 |ORIVING CAM INSTALLING PLATE 1
20 S0-0790303~SP |HINGE SCREW 0= 7,94 H= 3,0 1
21 82060-781-000 |ORIVING CAM 1
22 $5=7090710~5P [SCREW 9/64=40 L= 4,8 2
23 P5-0300102-X0 |SPRING PIN 3,0X10 ]
24 82010-771-000 |BRACKET 2
25 “$=0521010~XKN [SPRING WASHER 5,2x8,2X1 ‘
26 $5-46621212~TP |SCREW 3/16-32 L=12,0 4
27 . €2-2020000-00 |OIL wICK 0.01/83 -
28 _ 82009=7"1-000 |UNIYERSAL JOINT = 1
29 32053~781-000 |THREAD TRIMMER SPRING B T
30 82007=771-08(0 |NEEDLE THREAD TRIMMER SHAFT ASM, 1
31 82014-771-000 |[STuD, 1
32 82507-372-000 |CaAM ROLL 1
33 $S-6080610~TP |SCREW 1/8-44 L=6 1
34 3206§2-731~-000 |THREAD TRIMMER SPRING A 1
35 82024=771-000 |SUSPENSION SCREW 1
3& 82027-771-000 |[LATCH PRESSER ARM 1
37 55=7000T710=5P |SCREW 9/64=40 L= 6.8 2
i3 #01(82023-761-000 |SPACER 2
39 82017=771=-0A0 |LOCKING SRACKET LATCH ASM, 1
40 §5-2110860=5P |SCREW 11/64-40 (=7,8 2
41 832030-771-000 |[THREAD TRIMMING SHAFT SEGMENT 1
42 S0-0641003-SP |HINGE SCREW 0=6,35 H=10 1
43 NS=6110310=SP | NUT 11/64-40 1
44 N$=6080210-SP |NUT 1/8=-44 1
is NS-460B0240-SP [NUT 1/8-44 1
b 32031-7"1-000 |ROQLIER 1
47 32032=771-000 |STUD 1
4“8 $§=7110840~-5P |SCREW 11/64=40 L=7,8 2
49 WP=0480856=SP |WASHER 4.8X8,4X0,8 1
50 NS=6150310=SP |NUT 15/64-28 1
Note <01 ... Depending on the machine frame. 0 ~ 2 sets of this part will be used,




8. BOBBIN THREAD TRIMMER COMPONENTS

—
-
———
——
-~

@15 25726 27 1 ¢ | ;
S -
| 1




:gf‘ Note Part No. Description a?qt_'
1 82401=771-0A0 NEEDLE PLATE ASM, 1
2 B2402-771-000 NEEOLE PLATE (1)
3 $§-2090510~-Sp SCPREW 9/64~=40 L=5 (2)
4 8401 -771-080 THEOAT PLATE BASE ASF, @)
S B2406=771-0A0 S0BBIN THREAD TRIMMER BLADE ASH, (1)
6 $5-5090320=5p SCREW 9/64=40 L= 3,2 1)
7 82408-771-000 COUNTER XNIFE -
7=1 B82408=771-000~A | COUNTER XNIFE (n
3 5§5-4030310-5p SCREW 1/3=44 L=3,4 (2)
9 B24LO04~ - BOBBIN THREAD TRINMI'ER LEVER (&)

1m0 $S-7110570=-5p SCREW 11/64~-40 L= 4,8 (n

1 WP-0451016=-5p WASHER 4,5X20X1 (1

82405~771-000
55-6090440~-5p
$5-6090630-SP

B0BBIN THREAD PULLER
SCREW 9/64=40 L= 4,0
SCREW 9/64-40 L=6

— o o b o b h s el s
om\lombwwd?

BeL24=T7T=T00=A
B2414-771-000
$$S=7110340~5SP
82426-771-000
S0-0630272~-5p

HOOX THREAD PRESSEP STOPPER™
PRESSER PLATE

SCREW 11/64~40 L= 7.8

BOBBIN PICKER PRESSER PLATE
HINGE SCREW

(1)
(2)

A

1

1

1

1

1

82422-771-000 BOBBIN PICKER BRACKET 1

20 §5-7090820=-TP SCPEW 9/64-40 L= 6,1 1
21 B2423-771-000 BOBBIN PICKER BRACKET SHAFT 1
22 82421=771-000 BOBBIN WINDER TRIP LATCH 1
23 32429-771-000 SAFETY STOPPER 1
24 $5-6110610=Tp SCREW 11/64=40 L=6 2
25 82428-771-000 PRESSER PLATE ADJUSTING SPPING 1
26 32425-777-000 PRESSEP PLATE HOUNYING BASF 1
27 32420-771-000 B08BBIN THREAD TRIMI'ER LINK 1
23 N5-46120310-5p NUT 3/14-28 1
29 82427-771-000~A | PRESSER PLATE ADJUSTING SCREW 1
30 S0-0640321=-5p HINGE' SCREW D= 6,35 H= 3,2 1
31" S0-0840602=-5P HINGE SCREW D= 6,35 H= 6,0 1
32 82417-771-000 J0B5IN THREAD GUIDE 1
33 55+6090540-SP SCREW 7/64=40 L=4 2
33-1 “P-0450000-5SD SCREW 2
34 S0-0791271-5p HINGE SCREW D= 7,94 H=12.7 1
3s 82412-771-000 BOBHIN THREAD TRIMI'ER DRIVING LEVER 1
36 NS-6150310-5P NUT 15/64-28 1
37 SS-7110570-5¢7 SCREW 11/64-40 L= 4.8 1
18 32413-771-000 CONNECTING LINK 1
39 B32414=7461-000 STOP SCREW 1
40 NS-4680320-5pP NUT 9/32-28 1
41 82416=761-000 HING STUD 1
42 §5-8150710-5p SCREW 15/6464-28 L=7 1
43 =777-000 BIN THREA R L] 1
L4 S0-07y0441~-5P HINGE SCREW D= 7,94 N= 4,4 1
45 32412-047-G00 BALL SCREW 1
46 NS-6150310-Sp NUT 15/64=28 1




9. KNIFE BAR COMPONENTS




Ref.[Note Part No. Description Amt.
No. Req.
1 B2732«761-000 KNIFE STOP LEVER BRACKET 1
2 WP=04B0856-5P WASHER &,8X8,4%0,8 2
3 $5=7110740=Tp SCREW  11/64=40 L=7 2
4 82729=771-000 KNIFE STOP LEVER 1
S $5-6110420~TP SCREW 11/64~-40 L=4 2
6 82730~741-000 KNIFE STOP LEVER MINGE STUD 1
? 82731=751-000 THREAD CHECK WVIRE 1
$5-71108,0-5P SCREW 11/64=40 L= 7.8 1
9 82702-771-000 KNIFE BAR 1
10| 002|82703-761-A00 KNIFE BAR GUIDE BRACKET 1
1M1 $5=7110710-5P SCREW 11/44=40 L=7 2
12 82707=7461-000 HINGE STUD 1
13 B2704=741-000 KNIFE BAR CONNECTING LINK 1
4 82705-741-000 HINGE SCREW 1
15 NS~4660430~5SpP NUT 1/4<40 1
16 | ©02 |B2704-761-080 KNIFE BAR POSITION BRACKET 1
17 $S-7110840-5SP SCREW 11/44=40 L= 7,5 2
18 B82701=741-000 KNIFE HOLDER 1
19 WS=0651310-xpP SPRING WASHER 4,5X11x1.3
20 $5-94661230~CP SCREW 1/4-40 (=12 2
21 [001|82702-047-L00 KNIFE Y/2" 1
22 WP=05010146~50 WASHER 5Xx10,.5X1 1
23 $5.7620750.5P SCREW 3/16.32 L= 6,5 1
24 B2751-781-000 KNIFE BAR ORIVING LEVER 1
25 §$$§=7110310~5p SCREW 11/44~40 L= 8,0 1
26 82710~771=000 SPRING 1
27 $0-0550501~5p MINGE SCREW DO=35,.5 H=g 1
28 82752=731=0A0 KNIFE BAR DRIVING LEVER ASM, 1
29 [N5=4200520~5p NUT 5/14-18 1
30 82709-771-000 KNIFE BAR DRIVING LEVER SHAFT 1
31 NS=4740510=5pP NUT 3/8-28 1
32 S0-0790201-50 [HINGE SCREW 027,9 He=2,0 1
33 NS=4700540-5P NUT  s/14=24 1
34 B2719=7461-000 KMIFE BAR DRIVING CRANK NUT 1
3s B2718~-741-000 TENSION SPRING 1
36 B2717=741=000 LATCH 1
37 $5=7161040=-5p SCREW 1/4=24 L= 9.5 1
38 B2715=7461=000 KNIFE BAR DRIVING CRANX 1
39 €Q=2520000-00 o1L wICK 0,6
40 83537-122-000 OIL WJCX HOLDER 1
41 $5=-4090410~5p SCREW 9/64~40 L=6 1
42 §§-7152130-Cp SCREW 15/44=2R L=20,5 3
43 $0=1110905~TH HINGE SCREW 0=11,11 H= 9.0 1
Gb 82714=771-000 XNIFE BAR ORIVING CRANX SHAFT 1
4s B2738~-741-000 SPACER 1
46 B2712~741-000 KNIFE BAR DRIVING LEVER BELL CRANX 1
47 §5-8111410=-5p SCREW 11/44=40 L=15,5 1
48 N$=5110310=5p NUT 11/64=40 1
49 S0=11107205=TH MINGE SCREW 0=11,11 H= 9.0 1
50 B2744=771-000 NUT 1
51 82713=771-000 PIN 1
52 B2414=741=000 HING STUD 1
53 $5-8150710~5pP SCREW 15/44=28 L=7 1
sS4 B2725=741=000 TENSION SPRING 1
55 82724=751=000 RATCHET PAWL (B) 1
56 B2723~741-000 RATCHET PAWL(A) 1
s7 82726-7461-000 TENSION SPRING 1
58 [s0-0530221-50 HINGE SCREW D= ¢,30 M= 2,2 1
59 82728-~771-000 DRIVING ROD 1
60 P2727-761-ooo TENSION SPRING 1
51 82433-232=-000 SUSPENSION SCREW 1
62 182737=7271-000 FINGER 1
63 §5=7070710-5p SCREW 9/44=40 L= 4.8 2
64 82735=-741=000 POSITIONING PIN (B) 1
65 ?s-osoovaz-xp SPRING PIN 3X18 1
66 82740-771-000 THRUST WASHER 1
Note 01 ..... The size of 1he buttonhole var:es according to the knife, so for further

details please refer to page 37.21-(2).

Selecting part




10. FEED CAM & TRIPPING SEGMENT COMPONENTS




RefiNote Part No. Description ag‘qt_'
1/001[(82935=761=000 SPUR GEAR (152) 1
2 B2916=~761=0A0 '?FUE‘E%AR BUSHING ASH, 2
3 B82917-761-000 SPUR GEAR BUSHING PIN (4]
3 $5=7120910-Tp SCREW 3/16-28 L=9 (4
S B2913=761=0A0 CLUTCH COLLAR ASM, 2
6 $5-R660610-TP SCREW 1/4=40 L=6 (2)
2 $S=R660410-SP SCREW 1/4=40 L= 4,2 (2
B BeITL=781=000 CLUTCH SPRING 2
9 B2919-761-000 FEED CAIl DRIVING WORM WHEEL 1
10 B2918~761-000~A |FEED CAM DRIVING WORM WHEEL SHAFTY 1
11 83542=771-000 OIL FELT 1
12 82911=741-000 FEED CANM DRIVING SHAFT 1
13[C01|82934-741-000 SPUR GEAR (123) 1
14 B2916~741-800 HANDLE CRANK BEVEL GEAR, LEFT 1
15 B2915=741=AA0 HANDLE CRANK BEVEL GEAR ASM,, RIGHT 1
16 SS=84460410=TP SCREW 1/4+=40 L=g (2)
17 CS=1111010=-SH THRUST COLLAR ASM, D=11,11 W=10 1
18 $5-8660530.TP SCREW 1/4.40 L= 4,5 (2))
19 B2922~741-000 HANDLE CRANK SHAFT 1
20 B2923=741-000 HANDLE CRANK 1
204 004 B2923=741-00A HANDLE CRANK 1
21 $5-8150510~Tp SCREW 15/64=2R L= 4,7 2
22 $5-8620410=5p SCREW 3/14-32 L=g 1
23 13756101 HANDLE SHAFT 1
24 B82924~7461-003~A | KANDLE SHAFT 1
25 82910=741=0A0 FEED CAM DRIVING GEAR ASM, 1
26 SS-8460410~TP SCREW 1/4=40 L=4 2)
27 NS~4320440~5Sp NUT 1/2-20 1
28 82909=761-000 THRUST WASHER 1
29 B2908=741-000 FEED CAM SHAFT 1
30 B2901-771-00C FEED CAM 1
31 WP=0982616-5P WASHER 9,8X24,0X2,6 1
32 SS-9241513.¢Cp SCREW 5/8.18 L=15 1
33 B2902=741-000 BAR TRIPPING SEGMFNT NO,1 1
34| 002| B2902=-741-800 BAR TRIPPING SEGMENT NO,1 (R) 1
3s WP=04B80854~5P WASHER 4,8X8,4X0,R 14
36 $S-61114610=-5P SCREW 11/64=40 L=1§ 10
37 82904~771=-000 KNIFE TRIPPING SEGIENT 1
38 82905=771=000 TENSION RELEASE TRIPPING SEGMENT 1
39 B2904=771=000 TENSION RELEASE TRIPPING SEGMENT 2 1
40| ©003|B82904=741=800 TRIPPING SEGMFNT NO,2, UNPER 80 1
41 82902=741-000 BAR TRIPPING SEGMENT NO,2 1
42| 002[82903-741-800 BAR TRIPPING SEGMENT NO,2 (B) 1
43 82951=781=000 LOW=SPEED CAM 1
44 82952-781-000 STOPPER CAM 1
4 $$=7111410=5P SCREW 11/64=40 L=14 -

Note

01

For exchanging gears, please refer to page 37, 21-(1).
Special order part for 80% bartacking.

Special order part for less than 80 stitches

For Urban While




11. STOP-MOTION COMPONENTS

N Part No mt.
':‘.'o' g Description é"q
1 B3410=771=000 SUSPENSTON SCREW(A) 1
2 B2653=771=000 TENSION SPRING 1
3 82613-732-000 STOP LINK ROD MINGE SCREW 1
¢ 22407=232-000 STOP LINK 1
5 N§=6620310-5P NUT  3/14-32 1
I 82608-232-000 STOP LINK WINGE STUD 1
7 82611-232-000 STOP LINK CONNECTING SCREV 1
8 82618-232-000 STOP LINK ROD HINGE STUD 1
° B26N4=T71=000=A [ STOP MOTION LEVER 1
0 82652=781-000 BELY SHIFTER 1
11 §§=7150740-5P SCREW 15/64=28 L=? 2
32 \w-o.zbau-so VASHER 4, sXx13X0,R 2
1 Wp=0412056~50 WASHER 4,1X18,gx2 2
"% luZ)-gg;O:g ::Sun 2
15 55-71 g REV 15/44=2R Le13,0
b5 226485232-000 | sT0p 1N ° ’ H
17 82453-751=000 AATCH, A 1
18 wP=0612516~-50 WASHER  6,1X15,2x2.5 1
9 §2623-232-000 WASHER 1
20 §5-9152130~Cp SCREW 15/64=28 L=20,$ '
21 N5=6150430-5P NUT 15/64=28 1
22 $5=6153040-5P SCREW  15/64-28 Le30 1
23 82612-232-000 $YOP LINK ROD 1
2% 82619-232-000 SYOP LINK ROD PRESSURE SPRING 1
25 §2621-232-000 NUT,FOR STOP LINK ROD 1
28 N§=6240630-5P NUT  3/8-18 1
27 82601-761-000 STOP MOTION LEVER BRACKET 1
28 §5-6242272-TP | SCREW 3/8-18 L=22,0 2
29 $2602=771-000 PIN 1
i §5-9151630-CP SCREW 15/64-28 (=15,5 1

I\
I7 18 19 20



12. TRIPPING LEVER COMPONENTS

'\
1
H
.
.
'
.

Ref [Note Part No. ) Amt.
No. Description Rea.
1 82620=771-000 STARTING LINK 1
2 82416-761-000 KING STUD 1
3 §5=7150940-5p SCREW 15/64=28 L=9 1
L B2646=771-000 MINGE SCREV 1
5 N5~6150510=5P NUT 15/64-28 2z
6 B82621=761-000 STARTING LINK DRIVING ROD 1
7 SD=07%0451=5P HINGE SCREV De 7,94 W= 4.5 1
3 C5-0791018=5K THRUST COLLAR ASH, De7,94 Ws10 1
9 $5=7110740=Tp SCREW  11/64~40 L=7 (1
10 $5-811051¢9.5p SCREW  11/64-40 L=5 1)
11 82414=741-000 CRANK SHAFT TENSION SPRING ]
12|« |B2857-781-000 HAND STOP CRANK SHAFT 1
13 $5-4111010-5p SCREW 11/44~40 Le 9,5 2
14 82508=741=000 NAND STOP CRANK SHAFT BALL 1
15 B2411=741-000 CRANK SHAFT PRESSURE SPRING 1
14 | 001 lgau-ul-on MAND STOP ROD 1
17 82410-741=0A0 HAN CRANK ASH. 1
17-1 o2 ll%‘lo-,:v.ou NAN% ﬂ»%; CRANKE Ai » 1
18 55-8150510=Tp SCREW 16/46=20 Lw 4,7 2
19 B2617=771-000 nunnz LEVER TERSION SPRING ]
20 82605=761=000 TRIPPING LEVEP RINGE PIN ]
21 $5-7140940-5p SCREW  1¢/4k=28 L=® 1
2? N3=4150430-5p NUT 15/ 46=-28 1
23 82607-761-000 LATCH(B) 1
24 $5-2152130~Cp SCREV 15/64-28 Lw20,5 2
25 Wi=0451510=-xp SPRING WASHMER &6,5%12,5X1,5 1
26 82451=781-000 TRIPPING LEVEP 1
27 B2445=761-000 TRIPPING DOG 1
rdd TYOYF=73T=000 ROLLES Y
29 S0-064N47 157 HINGE SCREV D= 6,35 M= 4.7 1
Note Q01..... Selecting part

Q02 . For Urban White




13. LIFTING & BOBBIN WINDER COMPONENTS

S
.,..

SRS
il
n_.\f. _u.\\_w LErNy
(S




Ref ) Amt.
No. |Note Part No. Description Req.
1 83404~771-000 PRESSER BAR LIFTING ROD, LONG 1
2 RE-0S500000~X0 SNAP RING S 2
A S0-0720337T-5F | HINGE SCRFW D= 7,24 H= 3.3 7
4 8340Q2-771-0A0 LEVER ASM, -FRONT 1
s 834046=761-000 | LINK 1
6 P0-0201000=08 | SPLIT PIN 2
7 B3408~771-0A0 LEVER ASM, REAR 1
3 835403-761-000 PRESSER BAR LIFTING ROD 1
KR 82605=78T=000 TRIPPING LFVER RINGE PIN T
10 §5-8151150~5p | SCREW 15/64-28 L=10,5 1
1 83412-771-000 LIFTING LEVER STOPPER 1
12 83401-771-000 PRESSER BAR LIFTING LEVER 1
13 83411=721-000 SUSPENSION SCREW(B) 1
14 83451-781-000 PRESSER FOOT LIFTING SPRING 1
15 836410~771= [ SUSPENSION SCREW(A) T
16 83258-781-0A0 BOBBIN WINDER TENSION ASM, 1
17 83216-047-000 BOBBIN WINDER TENSION NUT ("
18 83218-232-000 BOBBIN WINDER TENSION SPRING (1
19 83214=-047-000 BOBWIN WINDER TENSION DISC (2)
20 83219-232-000 BOBSIN WINDER TENSION POST (1)
21 N§S-46110310-Sp NUT 11/64=40 (N
22 B3258~781-000 BOBBIN WINDER TENSION BRACKET (1)
23 $$S-7110840-5p SCPEW 11/64-40 L= 7,8 4
23-1 WP-0482084~S0D WASHER 4 ,8X11,5x2,0 2
24 33251-781-0A0 BOBHIN WINDER ASM, 1
25 83251-781-000 BOBBIN WINCER BRACKET (1)
75 NS-61T03TU-5P NUT 11764-40 &)
27 N§S=6150310-5p MUT 15/64-28 (n
2R 33257-781-000 303314 WINDER SPRING (1)
29 50-0450401=-5p HINGE SCREW D= 4,5 H= & (1)
30 83210-771-000 B0831IMN, SET SPRING (1)
31 $5-5090420-5p SCPEW 9/44~40 L=p (3)
32 83255-73T=000 PULLEY SHAFY BASE &5
I3 83255=781-000 8085IN WIMDER SHAFT (1)
34 53224=771-000 COLLAR (1)
< S0-0790433-Tp HINGE SCREW 0= 7,94 H= 4,3 (1)
36 33254=781-000 BOBEIN WINDER SHAFT BUSHING (1)
37 $55-8120740-5p SCREW 3/14-28 L=7 (2)
M) 33252-731-000 80BLIN WINDER DRIVING PULLEY A E )
39 “P?=-0551056=-S0 WASHER 6,5X11Xx1 (1)
L0 33254-781-000 8083IN WINDER TRIP LATCH (1)
10-1 83259-781-000 BOBBIN WINDER TRIP LATCH SPRING 1
10-2 55-7090520-SP SCREW 2
41 83214=771=000 ADJUSTING SCREW (1)
L2 83215-777T=000 ADJUSTING NUT (1
43 S0-0720221-Sp HINGE SCREW 0= 7.24 H= 2.2 (1)
b $S-7110840-5p SCPEW 11/44=40 L= 7,8 2




14.THREAD TENSION COMPONENTS




Note

RefINote Part No. Description Amt.
No. Req.
1 B3104=771-000 TENSION RELEASE LIHK T
S0-084039T=-TP | HINGE SCREW 0= &8.35 A= 3.9 1
3 83151-781-0A0 TENSION RELEASE LEVER NO.1 -
31 83151-781-0A0~A | TENSION RELEASE LEVER 1
4 $5-7621040-5p SCREW 3/16-32 L= 9,5 -
$S~6660712~Tp SCREW 1/4=40 L= 7,0 2
s SD=-0640241=Sp HINGE SCREW 0= 6,35 H= 2.4 1
& B820564-78T-000 BLOCKING CINK T
7 SD-0640391=Tp HINGE SCREW D= 6,35 H= 3,9 1
8 82056~781-000 BLOCKING ARM SPRING 1
9 $0-0790311=~Tp HINGE SCREV D= 7.94 H= 3,1 1
10 B2055-781-000 BLOCKING ARM 1
1 82057-781-000 BLOCKING ASM ARACKET 1
2 NS-6110310=-3p NUT 11/64-40 2
13 NS-6120310-5p NUT 3/16-28 1
14 83116=771-000 TEMSION RELEASE LEVER 1
15 $5=7621040-5p SCREW 3/16-32 L= 9,5 1
16 €S-0791010=5H THRUST COLLAR ASM, D=7,96 W=10 1
17 §5-7110740~Tp SCREW 11/64=40 L=7 (2)
i B3107-771-00A TENSION RELEASE LEVER CRANK, NO,Q ]
18-1 83107-771-008 !
19 50-0500301-5p HINGE SCREW 0= 5§ H= 3 1
20 NS-4090310=-5p NUT  9/44=40 1
21 B3108-771-000 TENSION RELEASE ROD 1
22 RO-0952001-00 RUBBER KING L
23 |o01|83113-552-000 TEMSICN RELEASE PIN, NO,2 1
24 $$S-4111410=-5p SCREW 11/466=40 L=15 1
25 83110=-7271-04A0 TENSION CONTROLLER NO,2 ASH, 1
26 83119-771-000 TENSION NUT (R R
27 83120-771-000 THPEAD PULLING WIRE )
28 83129-771-000 TENSIGN SPRING (1)
29 33167-3C4=-000 TENSION DISC PRESSER TUSE (N
30 83126-012-000 TEMSION DISC (2)
31 83111=-7461-000 TENSION POST HO,3 (1
32 83112-761-000 THREAD TAKE=-UP SPRING (1)
33 ¥3110-771-000 TENSION POST SOCKET ()
34 5§-3090670~-5P SCPEW 9/64-4D L= 5,5 (1)
35 83104=771-000 TENSICN RELEASE LEVER SHAFT 1
56 $5-7110840~-5pP SCPEW 11/64=4C L= 7,3 1
37 83120-771-000 THREAD PULLING WIRE 1
38 833103=771-0A0 TENSION CONTROLLER NO, 1 ASM, 1
39 83119-771=000 TENSION NUT (1
40 83170-125-000 TENSION DISC STOPPER (1)
i 82017=372-000 TENSION SPRING NO,1 (1
42 83107-804-000 TEMSION DISC PRESSER TUBE (1)
L3 83126-012-000 TENSION OISC (2)
L4 831¢3-761-000 TENSION RELEASS PIN NO,2 (N
45 82019-372-000 TELSION POST NO,2 (M
Lb NS-4160520~-5p NUT  1/4=-24 ()
&7 851G2=771-0A0 TENSION RELEASE AR ASH, i
LA $S5-3560940-TFP SCPEW 1/4=40 L=8,S (1)
49 $5-7151210-5p SCREW 15/664=28 L=12 1
50 81111-232-000 THREAD GUIDE PLATE 1
51 83117-771-000 SPRING 1
52 £5-0790720-TH THPUST COLLAR ASM, D=7,94 W=4 1
T3 §5-7090520-5P SCPEW 9/64-40 L= 4,5 (2)
56 83101-741-000 TENSION RELEASE ROD 1
5S P5-0300182~-XF SPRING PIN 3X18 !
56 B3109-761-000 THREAD EYELET 1
57 $3-7110710=-5P SCREW 11/64=40 L=" 1
58 81126~-552-000 FRAME THREAD GUIDE A 1
59 $5-7090710-5p SCREW 9/04=40 L= 6.8 1
60 83115-741-000 NEEULE BAR THREAD GUIOE 1
81 $§-7110840~5p SCPEW 11/64=40 L= 7,8 1
52 83118=-771-000 TENSION THREAD GUIDE, NO,2 1
63 B3116=721-000 TAXE-P THREAD GUIDE 1
bh N5-6090310-5p NUT ©0/p0L=40 2

A1 ... Selecting part




15. LUBRICATION MECHANISM COMPONENTS

718
. Y PR NRDHND o e 3§

L2 e W Y, 8/ 19—




Amt.
l;i"-luote Part No. Description Reqt.
1 83566=771-000 OIL FELT HOLDER 1
2 83549~771-000 OIL RETURN FELT (A) 1
3 83568=771-000 OIL RETURN TUBE 1
4 02611-555-800=A | CABLE HOLDER 1
s $5=7110710-$p SCREW 1176440 L=7 1
6 83541~012-000 ofL wICK 1
7 83557=721=000 PIPE GUIDE (A) 1
3 8P=4000000~00 VINYL TUBE, WHITE D=y 9
e 89-5000000-00 VINYL TUBE, WNITE D=5 0.1
10 82-3000000~00 VINYL TUBE, WNITE D=3 1,0
1 SU=1110402-42 CONNECTING SCREW 4
12 B5534=012=-000 GASXET -
13 83534=155-000 PLUNGER !
14 81214~0383-000 PLUNGER SPRING 1
s 83541=771-000 THRUST PLATE 1
16 $5=7150740-~5P SCREW 15/44=28 L=7 1
17 835465771000 OIL FELT GUIDF 1
18 $§=71107210=5p SCREW 11/44-40 L=7 1
19 835460=771-000 QIL FELT 1
20 31135~771=040 QIL PAM ASM 1
21 $5=~11010-5p SCREW 11/46~=40 Lug 1
22 83541=771-000 OIL UNWOVEN CLOTH 1
23 81148-771-000 orL FELT 1
24 B1147=7271-000 Q1L FELT 1
25 93541-012-000 orL wick !
26 33542~271=000 QIL SWIELD 1
27 55=7110410=~5P SCREW 11/44=40 L=g 1
28 31154=781-000 BELT GUARD 1
28-1 CO1]311354-731-00A SELT GUARD 1
29 55-7110910-5p SCREL 11/56=40 L= B,¢ 2
30 Bllgg~721=000 SELT GUARD SET SCREWV 1
31 1861272362000 80TTCM GUIDE 1
32 131174=231-000 RUSAER HUSHING 2
33 32-2000000-00 YINYL TUBE, WHITE 0x3 0.1
34 | £3-3030000-00 oty WiCx 0,1
3s | 33540-771+000 OIL PUMP BASE 1
Is $5-7110910-5P SCREW 11/44=4N L= 3,5 !
37 35¢20=7721=000 FILTED 2
13 35cia~771-000 OfL FELT ’
39 83549-771=000 SPRING 1
“ B3gbg=7721-000 FILTER SCREEN 1
a1 |3’”'J-51?-000 LUBRICATING SHAFT BUSHING HOLDER 1
42 §5-70%90910-5? SCREW 9/84L-bg L= 8,5 1
PLS N5-609034,0~-52 NUT  9/64=40 1
4 BS54 =771<000«A |OTL SHIELD 1
L5 §5=2110510-5p SCREW 11/44=40 L=g 2
4s Bl1g1=731-04A0 MACHINE BASE ASH, 1
16-1¢01 {B1151-781-0AA MACHMINE BASE ASM, 1
&7 1811¢1=-781=000 MACHINE BASE (v
17-1001| 31151-731-00A MACHINE BASE (1
4“8 811g7=281=000 GUIDE PIN t2)
&9 81125=7451-000 RUBBER CUSMION (&)
50 $5=7111120=-5p SCREW  11/44~40 L=10,g %)
51 31122=741-000 MINGE HOLDER (2)
52 51120=741-000 PIN (2)
52-1 Q01| 31122-761-004 PIN (23
53 $5-9152130-Cp SCREW 15/44=28 L=20,5 (%)
54 'U"OQZ‘D'Q'SD WASHER 4,2X13x1 (%)
55 155=47641010-5p SCREW 3/8=28 L=10 (2)
56 '83219-125-000 OIL DRAIN CAP GASKET (2)
57 181135-352-000 OIL GUAGE (1
58 155=9201973=Cp SCREW g/14=18 L=19 (1)
59 Irns-u;osw-sn NUT 1g/p6=28 [(RR)
50 |81453=771-040 STOP SCREW ASM, (1
41 ;-s-ﬁzooyao-so NUT  S/1,-'3 (1)
52 135=7151510-5p $CREd 1?/&5-78 L=1; (AR
63 |82556=781-000  |STARTING LINK SHAFT (1)
4 55-9150850-5p SCREV 15/64=28 = 8 (1)
b4~ $5-3150710-5p SCREW 15/44=28 L=27 N
55 B2454=731-000 STARTING LINK t
66 82555-781-000 STARTING LEVER o
67 82519-741-000 [STARTING LEVER PRESSURE SPRING ()
68 87140~781=0A0 SHIFTER DRIVING PIN 1
69 §5=2110910-5p  |SCREW  11/44=40 L= 8,5 i
70 81133=7,51-000 MACMINE BASE FELT PAD .
" 81155=721-000 MACHINE BASE SCREW STUD ‘
72 WP=0412054~50 VASHER &,1X18,5%2 &
73 NS=4150310-5p NUT 1g/pb=28 5
74 81155-781-000 DRIVING PIN BASE 1
75 $5-7112420-5P  [SCREW 11/44=40 L=24
76 RE-0500000-x0 [SNAP RING 4 1

Note 001._.For  Urdan WRhite




16. SPEED TRANSMITTER COMPONENTS

-~

10 111213

e e b p—

4

14 15 16

é,%@




g Amt.
z%f.‘ Note Part No. Description Req.
1 87180~781-0A0 TENSION PULLEY ASM, \
2 87130-.781.000 TENSION PULLEY BRACKET (1)
3 NS=4150430=-SP NUT 15/44-28 1)
4 B7184=781-000 TENSION LEVER (n
5 B4&19~372-000 NIPPER BAR ACTUATING. LEVER SPRING N
6 B7185=781-000 FIXING PAWL (M
7 S0=0450211=-5p HINGE SCREW D= 4,50 H= 2.1 (
8 B71R6=781-000 RATCHET (P
9 $$S=7110710=5p SCREW 11/64=40 L=7 (2
10 B/1A7=781-000 LEVER COLLAR (AR
1 B7183=781+000 TENSION SPRING (1)
12 B7132-781-000 TENSION PULLEY LINK (1)
13 SD-N902501=5P AINGE SCREW D=9 H=25 1)
14 $SB=1150002-00 BEARING (N
15 8B7131=781-000 TENSION PULLEY (1)
16 S0=-1501101=5P HINGE SCREW D=14,5 M=11 (1
17 $5=9151440-Cp SCREW 15/64-28 L=14 2
18 WP=0651056=SH WASHER 6,5X11X1 3
19 §5=7152130-CP SCREW 15/64=2F L=20,5 3
20 B7151=-781=0A0-A |[SHIFTER DRIVING PIM 1
21 87151=-781=-000 SPEED TRANSMITTFR RRACKETY (1)
2 §5=7151210=5P SCREW 15/64=28 L=12 2
23 $5-9661230-CP 2
24 B1221=771=00A HIGH SPFED WASHER FOR BEAPING (1)
25 B14§3=771=0A0 STOP SCREW ASM, (1)
26 NS=4150310-5p NUT 15/44=28 (1)
| 27 | B7158=731-000 SHIFTFR STOPPER BRACKET (&R
28 SS=9157440-CpP SCREW 15/4k=2R L=14 (2)
29 $S8-1150002-00 BEARING (2)
30 RC-3500002~xP RETAINING RING 3g (2)
31 87155=781=000 ACCELERATING PULLEY (1
32 $5~-8150710-5p SCREW 15/44-28 L=7 (2)
[ 33 B71¢4=721=000 HIGH=SPEED PULLEY (1)
S §8-1450004-00 BEARING D=k5X75 )
3s B7154~781=000~A |[LOW=SPEED PULLEY (1)
36 B7152=781-000~A |SPEED TRANSHMITTER SHAFT (1)
37 87153=-781-000 SLEEVE (1)
38 B7157=781=000 BEARING PRESSER (1)
39 $S=7090710-5pP SCREW 9/44~40 L= 4.8 (3)
40 TWP=T002046~52 WASHER 10,0x77,0x2,0 (1)
61 | NS=4740510=5P NUT  3/8-23% (2)
{2 'B7159=-78-000 SHIFTFR TENSION SPRING 1
43‘ 187141=731-0A0 SHIFTER BASE ASM, 1
L4 |B7141-781=000 SHIFTER BASE (1)
Y3 NS=4150310=-5pP NUT 1¢/44=28 (3)
[y B7V89=78Y=000 SHIFYER CAY SPRING (1)
47 NS=46160520-5P NUT 1/4-24 (2)
48 B2714=761-000 SPRING SUSPENSION SCREW STiID (1)
49 B7143-781=000 SHIFTER DRIVING APM (1)
50 B7171-781-000 HINGE SCREV D= 7,94 H=15,0 (3
51 B2014=741=000 ROLLER STUD (1)
(32 B2507-372=000 CAM ROLL (1)
53 5$55-6080410=-TP SCREW 1/B=44 L=6 (1
54 B7145-781=000 SHIFTER INSTALLING PLATE 1)
55 S0=-07908p2-5P HINGE SCREW D= 7,94 H= 8,4 (2)
56 B7164~=781=000 SHIFTER HOLDING ARM (1)
57 B7146~781-000 SPEED TRANSMITTER SHIFTER (1
58 §SS=716T0C0-5P SCREW  17/4=24 L= 9,5 (2)
59 B7162-781-000 SHIFTER PIN (1)
60 NS=6150430~5P NUT 15/64-28 (1
61 87167~-781=-000 SHIFTFR CAM MOUNTING 1)
62 $§5=7110910-5p SCREW 11/64~40 L= R,S (2)
63 B714R=7R1-000 SHIFTER CAM (1)
5% MAT-80116500 SUSPENSTON PIN (1)




17.MOTOR PULLEY COMPONENTS

L

/
'.‘q:qNote Part No. Description ART;
1 MTJ=M5000000 MOUNTING 80LT )
? 37109=771-000 SPACER o
3 87299=731-000 MOTOR BASE PLATE 1
4 WP~0850002=5¢C WASHER 8,.5x18x1.6 4
s NS=4200520-5P NUT 5/16=-18 8
6 |001|87253~781-000-A | MOTOR PULLEY FOR SOHZ 3000SPM 1
7201]|87254781-000~A | MOTOR PULLEY FOR 60HZ 3000SPM 1
8[001|87256=781-000~A | MOTOR PULLEY FOR SOHZ 3300SPM 1
9|001|87257=731=000~A | MOTOR PULLEY FOR égHZ 3300SPM 1
10 $5-2150710-5pP SCREW 15/44~28 L=? 2
11201 HTJ=VHO04200 V=BELT, 42 [INCH 1
12 | 001 [HTI=yH004300 V-BELT, 43 INCH 1
13001 MTI=VvH00L4LND V=BELT, &4 INCH 1
14 87252-7831-000 BELT 1

=

Jt




18. THREAD STAND COMPONENTS (SPECIAL ORDER PARTS)

| ——

|
I
1
!
I
!
|
|
I
|
!
'
1
1
!
1
!
!
!
I
!
1
!
1
|
!
|
|
|
|
!
|
!
I
|
|
!
!
U
|
I
|

(o
%%'_INO Part No. Description 'o“c:'
1 03301=555=AA0 THREAD STAND ASM, 1
¢ s3¥11-704-000 SP00L REST ROO RUABER CAP 5L
3 83317=704-000 NIT €15 %)
& WP=1702600~-50 WASHER 17x30x2,6 3)
S 03306~555=-800 TMREAD GUIDE STOPPEK PLATE (M
6 33307=704-000 THREAD GUIDE A 2)
4 83313<704=0A0 $P00L REST RON ASM , PPER (R R)
8 83505-704-000~A | 5P00L REST ROD JOINT N
9 SH=56041410-5C SCREW MLX0,7 L=14 (2
10 NM=8040000=SN NUT  ME )
n 83312-012=-n00 $POOL RETAINER )
12 $H=2050813=SE SCREW M5X0,8 L=8 (2)
13 ws=0521010~xH SPRING WASHER 5,2x8,2x1 (2)
L) WP=0520656~5A WASHER 5,2X9,5x0.6 (2)
15 83305-012-000 | SPoOL PIN (2)
16 83311-012-000 $POOL REST CUSHION 2)
17 83303-704~000 $POOL REST )
18 UP=0560860«SE WASHER S,.48X12X0,R (2}
19 W§=0527210=KN SPRING WASHER S.2XR,2x1 (2)
0 N3-6123881=5€ NUT $/16-28 (2}
21 03302+555=R00 BRACKET (n
22 $H=9061080~SE SCREW Mo L=10 (n
23 33301=704=000~A | SPOOL REST ROO, LOWER o)
24 WS=164%202-xN SPRING WASHMER 16,4X26,6X3,2 (3R]
25 MAD=11532000 STAPLE (33)




19. EXCLUSIVE PARTS FOR LBH-782, LBH-783, LBH-784

(1) LBH-782 (2)LBH-783
|

@/ @
: <3 IO
4 5 Y
@ 2 3o
s ”

) U

(3) LBH-784




Ref. Amt.
No. Note Part No. Description Req.
(1) LBH-782
1 81511=772-989 WORK CLAMP CHECK HOLDER ASM, 1
2 82702-047-000 KNIFE 1" 1
3 81608-772-000 LENGTH REGULATING SHAFT GUIDE 1
b 82930~761~000 SPUR GEAR (400) .
5 82931~761=000 SPUR GEAR (190) N
6 81552=732-000 WORK CLAMP CHFCK (2) 3
71901|81508=-772-A00 WORK CLAMP CHECK (2A) 1
B1001/81813-771-A00~A | WORX CLAMP CARRIEP 1
(2) LBH-783
9 81511~773=089 WORK CLAMP CHECK HOLDER ASH, 1
10 B2702-047~500 KNIFE 1=1/7." 1
11 81608=761~000 LENGTH REGULATING SHAFT GUIDE L
12 82948-761-000 SPUR GEAR (88) »
13 82949=761=000 SPUR GEAR (212) 3
16 81552=783~000 WORK CLAMP CHECKX (3) >
15 | 001|81508=773=A00 WORK CLAMP CHECK (3A) 1
16| 901 B81515=771-400 WORK CLAMP CARRIER (A) 1
(3) LBH-784
17 81513=774=000 WORK CLAMP BRACKET 3
18 81551=784-000 WORK CLAMP ARM 1
19 B1511=774,-0A0 WORK CLAMP CHECK HNLDER ASM, 1
20 B1552=734=000 WORK CLAMP CHECK 1
21 B2402=774-000 THROAT PLATE 1
[ 22 $5-2090530~5p SCREJ 9/64L=40 L= &,R
23 B24,01=77,=0A0 THROAT, PLATE BASE ASH, 1
24 $5-5090320~-5P SCREW 9/064=40 L= 3,2 1
25 B1611=-774=0A0 WORK CLAMP ARM BRACKET ASM, 1
26 $5=6151440-5P SCREY4 15/64=28 L=1, (1)
27 81604=774-000 WORK CLAMP CARRIE® P[TMAN 1
| 28 $0-0870401-5pP MINGE SCREW D= 8,73 M= 4 1
29 31405=774-000 FEED ADJUSTING SHAFT 1
30 82745=774-008 KMIFE q=1/2" x
31 B2745-774-00A KNIFE 1-3/8" 1
32 B2944=761-000 SPUR GEAR (74) 1
33 B2945-761-000 SPUR GEAR 252 1
[ 34 81603=774=0A0 LENGTH REGULATING ARM ASM, s
55 81603=774-000 LENGTH REGULATING SHAFT GUINE 3
36 B1692=774=000 WORK CLAMP ARM BRACKET GUIDE )
57 B1613=774-000 WORK CLAMP CARRIER 1
38 81609=774-000 WORK CLAMP ARM SLIDE R0D 1
39 B1516=774-000 WORK CLAMP ARM BEARING BRACKET 1
Note o1 ... Special arder part for light weight knit materials. (Please use

the work clamp check and the work clamp carrier together as a pair.)
* All parts other than the above are same as these used in model LBH-781.



20. SPECIAL ORDER PARTS

(1) TAPE REEL COMPONENTS

-

(2) NEEDLE SAFETY PLATE COMPONENTS

(4) KNIFE FOR SPECIAL

o o o

LN
\
1

¥
S




Ref.

No. |Note Part No. Description E.C. ‘;g‘q"
(1) TAPE REEL COMPONENTS
1 89201=781-0A0 REINFORCING TAPE ATCHMNT ASM 1
2 89204~047-0A0 TAPE ATTACHMENT SUPPORT PLATE ASM, (%))
3 $5-4090310=-5P SCREW 9/64<40 L=38 (1)
“ 89205-047-000 ADJUSTING FELT ()
S 89201=761-080 REINFORCING TAPE ATTACHMENT ASM, (1)
6 N§=6700540~5P NUT S5/16=24 n
7 89202=761-0A0 TAPE GUIDE PLATE ASM, (1)
8 $5-5110740-Tp SCREW 11/64=40 L= 6,5 TH
2 $5-7090510=5p | SCREW 9/64=40 L= 4,6 (2
:2 WP=0450000-50D WASHER e;z::w.s t2)
89206.761-000 TAPE RETA (1)
12 89207=741-000 TAPE RETAINER SPRING Xy
13 ss-(,obnS\o-sp SCREW 3/32-~54 L= 1,9 (2)
14 89205~761-000 | SPACER FOR TAPE RETAINER )
15 $5-5060410~5pP SCREW 3/32-56 L=3.5 (2)
(2) NEEDLE SAFETY PLATE COMPONENTS
16 83120-761~-0A0 SAFATY PLATE ASM, = =
17 83120-372-000 SAFETY PLATE (1)
18 $5=7110740~TP SCREW 11/44=40 L=7 t2)
19 85121-372-000 SAPETY PLATE INSTALLING PLATE (1)
20 83123-372-000 STOPPER PIN t1)
21 50-0400401=5D HINGE SCREW D= 4 HE 4 (1)
22 83125=155000 | 01SC SPRING A1
23 4P=0550874=50 WASHER 4,5X13X0,.8 (v
24 83120=-741-000 SAPETY PLATE ADJUSTING BASE (1)
25 §S=2111120=-5p | SCREW  11/744=40 L=10_5 (1)
(3) BUTTON-HOLING MEASURING GAUGES
26 89402~-7721-000 MEASURING GAUGE, CROSSWISF 1
221 1S85=7111120=-5p SCREW 11/44=60 L=10,¢g I | | 2
28 “P=0501014~50 WASHER gX10,gX1 2
29 89401=741-000 DISTANCE MEASURING GAUGE ‘ 1
30 $5=7110340-~5pP SCRE4 11/4b4=40 L= 2,3 2
31 4P=0501014=50 | WASHER gX10,¢X1 I 2
(4) KNIFE FOR SPECIAL
32 82745~771-F00 KNJFE 1/4" R
33 !?7227-77"!'-'-‘& 00 'Ll‘ NIFE 3/8" F‘ B
14 827,5=771-L00 | KNIFE 1/2" 1
3s 82745=771-400 KNIFE S/8" 1
36 82745=771-N00 KNIFE 3/4" 1
37 82745=771-PC0 KNIFE 7/8" 1
38 82745.771.000 KNIFE 1" 1
39 82745=771-R00 KNIFE 1-1/R" 1
40 82745=771-500 KNTFE 1=1/4" 1
41 82746~771-000 KNIFE GUARD 1
42 82402-771-008 THROAT PLATE 1
(5) HOOK OIL SHIELD COMPONENTS
43 B1157=7721-0A0 HOOX OJL SHIELD ASM L
Wb 81157771000 HOOK OIL SHIELD (n
4s 811¢8~-771-000 HOOK QOIL SWIELD SPRING (1)
4s 81159~-721-000 SPRING SET PLATE (1
47 $5-5090410=5p SCREW 9/44=40 L=y (2
48 81141-771-000 | HOOK OIL SHIELD HINGE (1)
49 81140-721-000 | WINGE PIN u
0 $5=7110510~5p | SCREW 11/44=40 L=g 2
(6) COVER COMPONENTS
51|+ |ss-7110"10-5p SCREW 11/64~40 L=7 A.10/82 8
s2|* “P=04B0856~-5p WASHER 4,8Xx8,4X0.8 A,10/82 3
53|+ [B87272-781-000 COVER MOUNTING BRACKET B A.10/82 2
S4|* uP=-0501016~5C WASHER SX10,5x1 A,10/82 8
55| SK=3452000-S€ W00D SCREW D=4,5 L=20 A,10/82 4
S6|* |NS-6110310-5p NUT 11/64-40 A.10/82 8
S7|* |87273-781-000 SPEED TRANSMITTER COVER A.10/82 1
S8« 87274-731-000 COVER MOUNTING BRACKET C A,10/82 1
59|« |87271-781-000 COVER MOUNTING BRACKET A A.10/82 1
60|* [87270-781-000 | PuL ey COVER A,10/82 1




21. EXCHANGING PARTS
(1) TABLE OF CHANGING GEARS

1. Small gear

2. Large gear

Seat Stitch Stutch Part No,
No. No.
A 54 82936-761-000 s 82937.761.000
8 62 82938.761.000 300 82939.761.000
c 66 82940-761-000 285  82941.761.000
0 70 82942.761.000 268 82943761000
£ 74  82944.761.000 S 82945761000
F 79 82046.761.000 238 _ 82947-761.000
G 83  82928.781.000 [ as | 8202761000 .
H 88 © 82948.761.000 22 | 82949.761.000 B
) 93  82950.761.000 izo_B - 82951-761.000
) 100  82930-761.000 1e0 | 82931761000
Kk | 105 | ‘82952761000 | 180 ) 82953-761.000
L | 1o 82032761000 | 170 B 82933.761.000
w | ns B2954.761.000 160 ~ 82955.761.000
N 123  B2934-761-000 152 82935761000 |
) 130 B2956-761.000 145 82957-761-000
(2) TABLE SHOWING PARTS USED IN CONNETION WITH KNIVES
Knife Work clamp check Throat plate
A a__. ¢ -:
No. Size (mm) Part No. Part No, Part No,
1 1iar 16.35) B82702-047-F00 [
2 g 19531 82702.047.K00 '
a v 12.7) 82702-047.L00
4 9/16"  (14.29) 82702.047.V00 L
5 5/8" 15.88) 82702.047.M00 82402-771.000
6 /4" (19.05) 82702.047-N0O o}
7 2/8" (22.23) 82702.047.P00
= = o e 81552-782.000
9 1147 (31.75) 82702-047.500 81552.783-000 ]
10 13/8”  (34.9) 82745-774.00A I e
" 120 (38.9) 82745-774-008
Note Standard model machine is used as the standard for work clamp check and throat plate.



THREAD STAND COMPONENTS

—

1 o001  111-83654 THREAD STAND ASM. 1
2 111-81906 SPOOL RETAINER (2)
3 B3320-704-1.00-A SPOOL PIN (2)
4 B3311-012-000 SPOOL REST CUSHION (2)
5 111-81807 SPOOL_REST (2)_
6 SH-6061610-SC  SCREV M6 L.=18 (2)
7 B3318-704-L00-A THREAD GUIDE ARM JOINT (2)
8 B3311-704-000 SPOOL REST ROD RUBBER CAP (1
9 111-81757 THREAD GUIDE ASM. (1)
10 111-81809 SPOOL_REST ROD, UPPER (1)
11 83305-704-000-A SPOOL REST ROD JOINT (1)
12 SH-4051405-SE  SCREY M5X0.8 L=14 (2)
13 NH-6050001-SE  NUT W5X0.8 (2)
14 111-81500 SPOOL REST ROD, LOVER (1)
15 111-31708 SPOOL REST ARM (1)
16 VS-0510002-KN SPRING WASIHER 5.1X8.5X1.3 )
17 NM-8050001-SE  NUT M5X0.8 (2)
18 B3317-704-000 NUT CI5 (2)
19 VP-1702600-S0  VWASHER 17X30X2.8 (2)
20 03310-555-D00  RUBBER VASHER (2)
21 VS-1843202-KR  SPRING VASHER (1)
22 MAO-11532000  STAPLE (3

Note

Qo1.... For Urban White



